Emcure

Ref No. MPCB/002/2025 Date: 28.05.2025

To,

Additional Principal Chief Conservator of Forests,
Ministry of Environment, Forest & Climate Change,
Regional Office (We.st Central ione)

Ground Floor, East Wing '

“New Secretary Building”

Civil lines, Nagpur- 440 001

Subject: Half Yearly Environment Cléarance Compliance Report for the
Period of Octumber-2024 TO March-2025.

Ref: Environment clearance Letter No. - SEAC-2511/CR-741/TC2 Dated: 12" May
2014

Dear Sir,

With reference to subject matter as mentioned above, please find the attached half
yearly post environment clearance compliance report along with Half Yearly monitoring
reports for the period of October-2024 TO March-2025.

[...]
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, lI, lll & IV annexed to this order:

1. The consent to renewal is granted for a period up to 31/12/2026

2. The capital investment of the project is Rs.59.51 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs. 31.51/- Crs + Expansion/Increase in
C.l. - Rs. 28.0/- Crs)

Emcure Pharmaceuticals [td,/C ) ndus 23 Page 1 of 15

05:48:08 pm) /QMS.PO6_F02/00



3.

4.

Consent is valid for the manufacture of:

Sr
No

Product

Products

Existing Proposed
Quantity Quantity fiotal UOM

AP| & Pharmaceutical Intermediates

Desvenlafaxine (Existing)

Dexmedetomidine Hydrochloride (Existing)

S (-) Pantoprazole Sodium (Existing)

Pentamidine Isethionate (Existing)

Nefopam Hydrochloride {Existing)

Adenosine (Existing)

S (-) Amlodipine Besilate (Existing)

Atenolol (Existing)

Dexketoprofen Trometamol (Existing)

Febuxostat (Existing)

Iron Sucrose Complex (Existing)

Isosulfan Blue (Existing)

Metoclopramide Hydrochloride (Existing)

Prochlorperazine Edisylate (Existing)

Etodolac (Existing)

Zoledronic Acid (Existing)

Triamterene (Existing)

Neostigmine Methylsulphate (Existing)

Ritonavir (Existing)

Cidofovir (New)

Milrinone (New)

Dydrogesterone (New)

Progesterone (New)

R & D products (Max 100 Kg/M)

0 2 |MT/M

(Total production quantity shall not exceed 2.0 MT/M)

Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Permitted (in
CMD)

Trade effluent 19 As per Schedule-|

Standards to

Description

Disposal Path

On land for gardening

Domestic effluent 5 As per Schedule-|

On land for gardening

Emcure Pharmaceuticals [td./CR7/UAN No.MPCB-CONSENT-0000156815/Indus-1d.10369 (01-06-2023 Page 2 of 15

05:48:08 pm) /QMS.PO6_F02/00



5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr Stack  Description of stack/ Number of Standards to be
No. No. source Stack achieved

1 S-1 Boiler 1 & Boiler 2 1 As per Schedule -l

2 S-2 DG Set 500 KVA 1 As per Schedule -li

3 S-3 DG Set 500 KVA 1 As per Schedule -l

4 5-4 Process Vent 1 As per Schedule -lI

5 S-5 Process Vent 1 As per Schedule -l

6 5-6 Process Vent 1 As per Schedule -ll

6. Non-Hazardous Wastes:

Type of Waste

Quantity UoM Treatment

Disposal

1 Waste Packing material, 0500 |MT/M|sale Sale to authorized
rubber, party
2 2;45' SS, Aluminum, Gl, cable 0.600 |MT/M|sale Sale to authorized
crap party
3 PVC/fibers/Metal/Clean drums, 500 MT/M|Sale Sale to authorized
carboys, glass bottles. party
. Sale to Brick
4 |Ash From Boiler 0.100 [MT/M|Sale Manufacturer
Corrugated boxes, wooden Sale to authorized
g boxes and broken glass. 200 itlo/M | Sale party

Category No./ Type

Quantity UoM Treatment

Disposal

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of
hazardous waste:

05:48:08 pm) /QMS.PO6_F02/00

] Sale to authorised
*
1 |5.1 Used or spent oil 0.21 |MT/M| Recycle party / CHWTSDF
2 |28:1 Process Residue and 1.5  |MT/M|Incineration|CHWTSDF
wastes
3 |28.4 Off specification 1.0 |MT/M|Incineration|CHWTSDF
products
4 |28.5 Date-expired products 3.0 MT/M|Incineration| CHWTSDF
Sale to authorised
*
5 [20.2 Spent solvents 10.0 [MT/M]| Recycle party / CHWTSDF
g |33 Chemicalsludgefrom | 5 5 fyrml  |angfill |CHWTSDF
waste water treatment
Sale to authorised
*
7 [28.2 Spent catalyst 0.1 MT/M| Recycle party / CHWTSDF
Emcure Pharmaceuticals Ltd./CR/UAN No.MPCB-CONSENT-0000156815/Indus-1d.10369 (01-06-2023 Page 3 of 15




Category No./ Type Quantity UoM Treatment Disposal

33.1 Empty barrels /containers Sale to authorised
8 |/liners contaminated with 0.5 MT/M| Recycle* arty / CHWTSDF
hazardous chemicals fwastes party

(* Industry shall ensure disposal to the Actual user having permissions under
Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016.)

8. Conditions under E-Waste Management:

SrNo Type of Waste Quantity UoM Disposal Path

1 E- Waste 100.00 Kg/Annum Authorized re-processor

9. Treatment and Disposal of Biomedical Waste generated to CBMWTSDF:

Quantity
notto Segregation Color Treatment &
exceed coding Disposal
(Kg/M)

Sr.No Category Type of Waste

Yellow colored non-
1 Yellow |a) Soiled Waste 50.00 chlorinated plastic | CBMWTSDF
bags or containers

Contaminated Red colored non
2 Red waste 50.00 chlorinated plastic | CBMWTSDF
(Recyclable) bags or containers

10. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

11. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

12. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

13. The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
applicable.

14. The applicant shall properly collect, transport & reqularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 through online manifest system.

15. The industry shall ensure connectivity of continuous online monitoring system to the
Board server & data to be transmitted directly from Data Logger to the Board server.

16. Industry shall comply the Boards Circular dtd. 05.02.2020 for use of cleaner fuel.

17. This consent is issued pursuant to the Minutes of the 4th Technical Committee meeting
under change in product-mix held on 10.03.2023. This Consent is issued based on self-
assessment of Pollution Load submitted by you in Board’s prescribed format and
Certificate of “No Increase in pollution load" issued by Goldfinch Engineering Systems
Pvt. Ltd., vide letter dtd. 29.12.2022. If any violation and / or submission of misleading
information are noticed, then the consent issued under MoEF & CC Product Mix Circular
dtd. 14.12.2006 will stand automatically cancelled and you have to follow the
procedure of EIA Notification, 2006 and Amendments thereof for obtaining
Environmental Clearance.

Emcure Pharmaceuticals Ltd./CR/UAN No.MPCB-CONSENT-0000156815/Iindus-id.10369 (01-06-2023
05:48:08 pm) /QMS.PO6’ F02/00 Rager oS



18. The applicant shall comply with the conditions of the Environmental Clearance granted
for expansion vide ref no. SEAC-2511/CR-741/TC2 dated 12.05.2014 and shall ensure
display/ upload of Six- Monthly Compliance monitoring report on their official website.

19. This consent is issued pursuant to 4th Consent committee meeting dtd. 12.05.2023.

20. This consent is issued with the overriding effect to earlier consent issued by the Board
No:- Format 1.0 / AS (T) / UAN No. 0000124193 /CR/ 2207000763, Date. 15.07.2022
valid upto 31.12.2026.

21. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

This consent is issued as per communication letter dated 03/11/2022 which is
approved by competent authority of the board.

4091942
22e45bc4
baze6d4da
d84c003c
gafe24ee
d3de7a3f
2a5f156c
eb3ebdeb|

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 100000.00 [TXN2212004787 30/12/2022|Online Payment
2 150000.00 [TXN2301004230 25/01/2023|Online Payment

(This consent is issued with the overriding effect to earlier consent issued by
the Board No:- Format 1.0 / AS (T) / UAN No. 0000124193 /CR/ 2207000763,
Date. 15.07.2022 valid upto 31.12.2026.)

Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Pimpri Chinchwad
- They are directed to ensure the compliance of the consent conditions.

2. Chief Accounts Officer, MPCB,Sion, Mumbai

Emcure Pharmaceuticals Ltd./CR/UAN No.MPCB-CONSENT-0000156815/Indus-1d.10369 (01-06-2023 Page 5 of 15
05:48:08 pm) /QMS.PO6_F02/00 9



Al

Cl

D]

Al

Bl

SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 25.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary
Settling Tank), Secondary (Activated sludge process), Tertiary (Pressure sand
filter, Activated carbon filter), Sludge treatment (Sludge drying bed) for the
treatment of 19 CMD of trade effluent.

The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is
stringent:

sr.No Parameters Limiting concentration not to exceed in myg/l,

except for pH

(1) |pH 6.0 -8.5

(2) |BOD (3 days 27°C) 30

(3) |COD 250

(4) |TSS 100

(5) |Oil & Grease 10

(6) [Total Dissolved Solids 2100

(7) |Chloride 600

(8) |Sulphate 1000

The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

The treated effluent shall be recycled to the maximum extent for secondary
purposes & remaining shall be discharged on own land for gardening. In no case,
at any time effluent shall find its way outside factory premises.

As per your application, primary treated sewage connected to Effluent Treatment
Plant for further treatment & disposal.

Industry shall comply prescribed standards & disposal path as prescribed at Sr.
No. 1 B & C of schedule I.

The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

Emcure Pharmaceuticals [td./CR/UAN No.MPCB-CONSENT-0000156815/indus-I1d.10369 (01-06-2023
05:48:08 pm) /QMS.PO6_F02/00

Page 6 of 15



5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus.trlal Cooling, spraying in mine pits 36.00
or boiler feed

2. Domestic purpose 9.00

3 Processing whereby water gets polluted 36.00

' & pollutants are easily biodegradable - '

Processing whereby water gets polluted

4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 0.00

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

Emcure Pharmaceuticals Ltd./CR/UAN No.MPCB-CONSENT-0000156815/Indus-1d.10369 (01-06-2023
05:48:08 pm) /QMS.PO6_F02/00

Page 7 of 15



SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

APC System Stack
Stack . : . Type of Sulphur
No. Source provided/prop Height(in Fuel  Content(in %) Pollutant Standard
osed mtr)
50
TPM
) LDO 432 Mg/Nm’
Boiler Stack g 1.8
Lit/Day o 15.55
Kg/Day
1.8 TPM Mg?ﬁma
s 30.00 LE?JS 67.39
g/Hr .
- 1.0 S02 Kg/Day
Boiler Scrubber (OR] &0
LSHS 78 i Mg/Nm?
Kg/Hr = 37.44
Kg/Day
DG Set TPM 50 5
S2& | 500 Acoustic 300 |Diesel 22 | Mg/Nm
S3 | KVA X Enclosure ' Ltr/Hr 3.52
2 nos. 502 Kg/Day
sa [Process|  ooripper 10.00 | -0 --NA-- : Acid Mist | 3>
Vent . Mg/Nm?
s5 |Process|  seripber 5.00 | -0-NA- ’ Acid Mist | . 32
Vent g Mg/Nm?
Process 000 -- - 35
S6 Vent Scrubber 5.00 NA-- - Acid Mist Mg/Nm?’

{D.G Set stack height shail be above roof of building)

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP
Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The applicant shall operate and maintain above mentioned air pollution control system, so as to
achieve the level of pollutants to the following standards:
Parameters Standards (unit)
Total Particulate Matter Not to exceed 50 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control equipment
with necessary specifications and operation thereof or alteration or replacement/alteration well
before its life come to an end or erection of new pollution control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

6. Solvent Management shall be carried out as follows:

a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the
leakages.

¢. The condensers shall be provided with adequate Heat transfer area (HTA) and residence
time so as to achieve more than 97% overall recovery

Emcure Pharmaceuticals Ltd./CR/UAN No.MPCB-CONSENT-0000156815/Indus-id, 10369 (01-06-2023

05:48:08 pm) /QMS.PO6_F02/00 Page 8 of 15



Solvents shall be stored in a separate space specified with all safety measures.

Proper earthing shall be provided in all the equipment’s, wherever solvent
handling is done.

Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.

All the solvent storage tanks shall be connected with vent condensers with Water
/ chilled water / Brine circulation.

Fugitive emissions shall be controlled at 99.95% with effective chillers.
Solvent transfer shall be through pump.

Metering and control of quantities of active ingredients to minimize wastes.
Use of automatic filling to minimize spillage.

Use of close feed system into batch reactors.

. Venting equipment through vapour recovery system.

Emcure Pharmaceuticals [td./CR/UAN No.MPCB-CONSENT-0000156815/Indus-1d.10369 (01-06-2023

05:48:08 pm) /QMS.PO6_F02/00

Page 9 of 15



SCHEDULE-III
Details of Bank Guarantees:

Sr Consent
i (C2E/ Amtof BG Submission Compliance Validity
No Cc20 Imposed Period LR LS Period Date
/C2R)
Towards
Rs. 5/- Existing to be | compliance of
1 CtoE Lakhs extended A 31/12/2026 | 30/06/2027

conditions

S} Towards O & M

(Existing to Rs. 5/- Existing to be .
2 be Lakhs extended of pollution 31/12/2026 | 30/06/2027
control systems

extended)
Industry shall
) o recycle 50%
3| CtoR et Exés;(tt';‘g;: dbe treated effluent | 31/12/2026 | 30/06/2027
for utility
purpose.

**Existing BG obtained for above purpose if any, may be extended for period of
validity as above.

BG Forfeiture History

Amount of el Amount of Reason of
Consent Submission Purpose BG BG

(C2E/C20/C2R) . Period of BG

Srno.
Forfeiture Forfeiture

BG Return details
Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA

Emcure Pharmaceuticals [td./CR/UAN No.MPCB-CONSENT-0000156815/Indus-1d.10369 (01-06-2023 Page 10 of 15
05:48:08 pm) /QMS.PO6_F02/00 9



SCHEDULE-IV
General Conditions:

Consumers or bulk consumers of electrical and electronic equipment listed in Schedule
I shall ensure that e-waste generated by them is channelised through collection centre
or dealer of authorised producer or dismantler or recycler or through the designated
take back service provider of the producer to authorised dismantler or recycler

Bulk consumers of electrical and electronic equipment listed in Schedule | shall